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PNEUMATIC UNDER THREAD TRIMMING DEVICE
controlled by compact motor

PNEUMATIC TOP COVER THREAD TRIMMING DEVICE

UT-A/Y

MOLEDS & DEVICES

VT2500 VT2513

UT-A34 ST2-A Y
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How to use this Parts List

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.
Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
&€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y& When placing an order for the parts from this Parts List, please clearly state the Paris No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
¥ When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
¥ When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice.
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UT-AO DEVICE(T)

UT-AOOFEE(1)
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Ref.No Parts No. Description m % Amt. Req
1 4301134 Tension Disc Separator FdE AR 1
2 4301145 Thread Pull-off Holder HREALIN—RILY 2
3 120024 Screw(M4-0.7 X 14) Exy 3
4 4301137 Needle Thread Pull-off R () 1
5 110009 Screw(M4-0.7 x 8) xRy 2
6 4301130 Looper Thread Pull-off JL—ICRIEX 1
7 4301144 Tension Release Lever HRIBALIN— 1
8 0010283 Y-Knuckle YF+v ol 1
9 1099004 Connecting Pin Er&8 2

10 100001 Nut Ty 2
11 1091035 Tension Release Cylinder HEADY G 1
12 1095001 Speed Controller AE—RrRavbo—> 2
13 4301154 Rotation Detector Plate R—JL IC BX ik 1
14 009747 Screw(M4-0.7 x 10) Exy 2
15 000538 Washer Ty 2
16 1200500 Rotation Detector Unit R—JLIC(HE) 1
17 230016 Screw(11/64-40 X 4.8) IExY 1
18 4300730 Magnet Holder Cover N7 Ry NRILY - 1
19 110002 Screw(M3.5-0.5 x 5) xRy 4
20 4301155 Magnet Holder NT®y bRILY 1
21 160004 Screw(M6-1 X 4.8) 1Ry 6
22 0092305 Magnet NTRY 1
23 4301135 Thread Pull-off Eyelet Holder REBEARES 1
24 110013 Screw(M4-0.7 x 8) Ry 2
25 4301136 Thread Pull-off Eyelet HRIBASRE 5
26 000209 Washer A A 5
27 110023 Screw(M2-0.4 x 3.5) ExRy 5
28 0010337 Union Y-Connector(® 4) A=Ay YaAxRIH 2
29 120027 Screw(M4-0.7 x 25) Exy 1
30 4301132 Thread Take-up Cover(Rear) HLFIR—(18) 1
31 110012 Screw(M4-0.7 X b) ExRY 1
32 4301129 Thread Take-up Eyelet Holder 1 LRBEEfHR 1
33 4301133 Thread Take-up Cover HLFIR— 1
34 4301131 Looper Thread Pull-off Eyelet JIL—IRRIB XA RE 1
35 4301156 Handwheel NV RIRA—=) 1
36 4301157 Handwhee!l Adapter N RIRA—=WTPHTTH 1
37 4300025 Bearing Plate(Small) N7V THBIUN 1
38 130009 Screw(M3-0.5 X 4.6) IR 3
39 4301110 Cylinder Front Cover DUV HEIHIR— 1
40 000726 Rivet 1EASR 1
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UT-AO0O DEVICE(2)

UT-AOOEE(2)
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RefNo Parts No. Description m 4 Amt. Req
1 4301111 Cylinder Top Cover UUE EHIN— 1
2 190077 Screw(M4-0.7 X 10) xRy 6
3 4301112 Air Cylinder Bracket IFVIUERAE 1
4 009747 Screw(M4-0.7 x 10) xRy 4
5 1091170 Air Cylinder TrZVIVE 1
6 009744 Screw(M3-05 x 10) xRy 2
7 1066146 Switch Holder A1y FRfHR 1
8 110033 Screw(M3-05 x 6) 1= 1
9 1094059 Eloow Connector(® 4-M5) TIVRARY S 1

10 4301113 Collar HS— 1
11 120047 Screw(M3-0.5 x 8) kxy 1
12 000012 Nut +wv b 1
13 4301114 Connecting Holder X RERNRILY 1
14 4301116 Driving Rod B X ZERENHR 1
15 190085 Screw(M5-0.8 x 4.3) Exry 1
16 4301115 Holder Guide(Left) EIAZARILET HA R{E) 1
17 4301117 Holder Guide(Right) BIA ARV HA RR) 1
18 001123 Washer A 2
19 006202 Screw(M4-0.7 X 6) xRy 2
20 4301119 Movable Trimming Knife Unit B X X (#H) 1
21 4301122 Movable Trimming Knife Sleeve BARRY—T 1
22 110030 Screw(M3-05 X 2.6) xRy 1
23 4301125 Fixed Trimming Knife BEA X 1
24 130005 Screw(M2-04 x 4) xRy 2
25 4301128 Movable Trimming Knife Presser EARBY 1
26 110034 Screw(M2-04 x 2) IERY 2
27 110023 Screw(M2-04 x 3.5) Exy 2
28 4301126 Thread Clamp ez 1
29 4301127 Adjusting Plate HEH 2
30 1094032 Connector(® 4) X945 1
31 1095007 Speed Controller AE—-RIarvhO—35 1
32 1096029 Air Tube(4 x 2.5mm)(Black) I7Fa—7 -
33 1094060 Connector(® 4-M5) dARY 5 1
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UT-AOO DEVICE(3)

UT-AODORE

(3)
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Ref.No Parts No. Description m % Amt. Req
1 1097009 Regulator L¥alL—% 1
2 110017 Screw(M5-0.8 x 8) Ry 2
3 000600 Spring Washer ATV T+ 2
4 000426 Washer TyTy 2
5 1253240 Regulator Support L& 1L —yEfHR 1
6 006905 Wood Screw(¢ 5.1 x 20) RRY 2
7 0033939 Hose Band R—=RANIKV R 1
8 0010108 Hose Union R—R21=HY 1
9 0010264 Connector(¢ 6-PT1/4) aAx9 4 1

10 1096030 Air Tube(6 X 4mm)(Black) IFPFa—TE) -
11 0011795 Wrapping Band(2.3 x 92) RNV R 2
12 1066144 Switch Unit A1y F(#8) 1
13 1070199 R Connector ROx4v% 1
14 1091147 Air Cylinder HIgsryyvsy 1
15 3201037 Cylinder Rod Chip yyrvyay RFv 7 1
16 0010055 Connector(¢ 4-PT1/8) x4 2
17 1096029 Air Tube(4 X 2.5mm)(Black) IF7Fa—T(8) -
18 4301140 Cylinder Bracket YUV Es 1
19 000663 Washer Ty 2
20 009980 Screw(M6-1 x 10) =3 2
21 0023381 Cord Clamp(6N- ¢ 10.6) A—RISVF 1
22 110013 Screw(M4-0.7 x 8) kxy 1
23 110089 Screw(M4-0.7 x 35) xRy 4
24 4301142 Tension Release Cylinder Support RIBXA DY v FERSR 1
25 000538 Washer Ty 2
26 009746 Screw(M4-0.7 x 8) Exy 2
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UT-A O[] DEVICE(4)

UT-A34
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VT2500/UT-A



UT-A I DEVICE(4)

UT-AODOKIE (4)
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RefNo Parts No. Description m % Amt. Req
1 1090266 Solenoid Valve, C. Set B (R) 1
2 1090185 Manifold NZT7AIR 1
3 1090242 Solenoid Valve BT 3
4 1097007 Silencer gLy 2
5 0010119 Blank Plug XOSTZ0 3
6 1094056 Connector(¢ 6-PT1/8) xRV 4 1
7 1096029 Air Tube{4 X 2.5mm)(Black) IF7Fa-7(B8) -
8 1094055 Plug A 74 1
9 1200452 Intermediate Cable(UT-A34) R — 0 1
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ST2-A DEVICE ST2-A%E 5
L
Ref.No Parts No. Description m % Amt. Req
1 4309910 ST2-A Device, C. Set ST2-AEE (1) 1
2 3101800 Trimming Device, Complete Set A RLEE (1) 1
3 3101805 Bracket T30 v R 1
4 1091145 Air Cylinder 7YV E 1
5 1095001 Speed Controller A—RavhO-—3 2
6 3101809 Movable Trimming Knife Holder BAZXE 1
7 3101801 Movable Trimming Knife XX 1
8 270019 Screw(1/8-44 x 3) kxy 1
9 3101806 Knife Guide AZAHAR 1
10 110001 Screw(M4-0.7 X 5.4) Ry 2
11 3101802 Fixed Trimming Knife BEX R 1
12 110023 Screw(M2-04 x 3.5) xy 4
13 3101810 Thread Clamp PN 1
14 100058 Nut Fvhk 1
15 3101808 Thread Clamp Spring RPEINxR 1
16 009791 Adjusting Screw(M3-0.5 X 6) REARY 1
17 110054 Screw(M3-0.5 X 3.5) Ry 3
18 3101804 Holder Support BXXAXT 1
19 4301151 Positioning Plate(Upper) RIBR AR (L) 1
20 000425 Washer Tyry 2
21 009980 Screw(M6-1 x 10) xRy 2
22 000665 Washer A 2
23 009746 Screw(M4-0.7 x 8) kxy 4
24 4301152 Positioning Plate(Lower) AIERAR(T) 1
25 001123 Washer A 2
26 1096029 Alr Tube(4 X 2.5mm){Black) IF7Fa—7(B8) -
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UT-AJ0O /Y DEVICE(1) UT-AODO/Y%E(1) 6
e —————

Ref.No Parts No. Description m % Amt. Req
1 4301160 Motor Bracket E—YEBfFA 1
2 120001 Screw(M4-0.7 x 14) Ry 2
3 120011 Screw(M6-1 x 18) Exy 2
4 4301166 Motor Adapter TE—YTTTH 1
5 009740 Screw(M6-1 x 10) =) 6
6 4301167 Ball Bearing Stopper R=IRFYVIBT 1
7 130021 Screw(M4-0.7 x 4.3) IExRY 3
8 4301163 Pulley(Front) 7= (&0 1
9 4301165 Timing Velt FAZIRI A 1

10 4301162 Velt Cover NIV hAIR— 1
11 009806 Screw(M5-0.8 x 25) Exy 2
12 300043 Washer Tyy 2
13 9613360 Motor -4 1
14 120030 Screw(M5-0.8 x 12) xRy 4
15 3501415 Puiley{Large) F=U(XR) 1
16 4301161 Motor Cover T—F - 1
17 110013 Screw(M4-0.7 X 8) rExy 4
18 000538 Washer Ty 4
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UT-A0OO /Y DEVICE(2) UT-AOO/Y%8B@2) [

RefNo Parts No. Description m % Amt. Req
1 9613365 [9613361] Control Box, C. Set(Note) IR v 2 2 (#8) (E) 1
2 1057152 Control Board(Note) HIfEHEAR GE) 1
3 1057153 Pane! Board IR IER 1
4 350014 Wood Screw(¢ 5 x 25) Ky 7
5 1670181 Fuse(0.6A) b 2 —X(06A) 1
6 1070182 Fuse(15A) ka2 —X(15A) 2
7 9611077 Pitman Ev kv 1
8 9613362 Pedal Sensor, C. Set R ILtz oY (#R) 1
9 1057154 Pedal Sensor Board RV FER 1

Note: When ordering the Part No. 9613365 of Ref. No. 1 and the Part No. 10567152 of Ref. No. 2,
please inform us of the CODE that describes to the sticker on the back of the Control Box, C. Set
with Part No..

(1) Ref. No. 1 Parts No. 9613365 & U'Ref. No. 2 Parts No. 10567152 # ZHXOBRIZ. MmF LItz
IRy 7 AGH) BEHDOR T v 7 —ICEEH L TEY £9CODE(a— F)ZEBA 6 {20,

PARTS NO. 9613365
MODEL: v OO O/Y

CODE: Y3

Control Box, C. Set
ARy o2 ()

VT2500/UT-A
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VT2513-34K, -34T/UT-A34, VT2500-44H/UT-A34

VT2513-1 OO L-34K
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VT2513-1 00O L-34T/UT-A34

VT2500-1 OO M-44H/UT-A34
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VT2513-34K, -34T/UT-A34, VT2500-44H/UT-A34 EXCLUSIVE PARTS & 7 EF)LEHR S
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Ref.No Parts No. Description m 4 Amt. Req
1-1 4308110 Stitch Plate(48L) $HR 1
1-2 4308111 Stitch Plate(56L) #HR 1
1-3 4308112 Stitch Plate(64L) R 1
2-1 4308127 Stitch Plate(48L) SR 1
2-2 4308128 Stitch Plate(56L) $HR 1
2-3 4308129 Stitch Plate(64L) R 1
3-1 4308102 Stitch Plate(48M) #HiR 1
3-2 4308103 Stitch Plate(56M) R 1
3-3 4308104 Stitch Plate(64M) R 1

VT2500/UT-A



P/N 9710131(P)
No. 1 Edited in 2006.2
(VT2500/UT-A)

Ijamato

POV URERTE
YAMATO SEWING MACHINE MFG. £0,LT0

4-4-12,NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 KERMIEREXH4ITE4EIZ2S
TEL(06)6364-1321(R) FAX(06)6365-5176

Printed in Japan 2006.2.1H®
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